TOWN OF ERVING

Meeting of the
SELECT BOARD / WATER COMISSIONERS James Loynd
Followed by a Joint Meeting of the Select Board
SELECT BOARD, FINANCE COMMITTEE Bryan Smith

& CAPITAL PLANNING COMMITTEE o Adminisirater
To be held at the Senior & Community Center
1 CARE DRIVE, ERVING, MASSACHUSETTS 01344
Meeting Agenda
Monday, April 01, 2024

This meeting is open to the public.

Scheduled Business

Time Agenda Item
6:30 PM Call to Order
7:00 PM Joint Meeting with the Finance Committee & Capital Planning Committee- Review and

Discussion Regarding FY2025 Operating & Capital Budget Requests and Recommendations
and the Annual Town Meeting Warrant Draft

Old Business
Agenda Item Section
Review Surplus Equipment Request- Public Library- 5" Read ... 1
[...]
management includes the planning, design, construction, operation, maintenance,
rehabilitation, and replacement of infrastructure that performs a function for the Town in
a cost-effective manner. There are numerous benefits of asset management that include
but are not limited to:

« Understanding the Town’s wastewater system assets, desired level of services, and
costs associated with operation and maintenance.

1 MassDEP, “Massachusetts Clean Water Trust Asset Management Plan Grant Program,” 2019
Town of Erving Wastewater Asset Management Plan 1-6




Section 1 Introduction Tighe&Bond

Communicating with transparency, justifying investments to the community, and
demonstrating a responsible investment in infrastructure.

Budgeting based on improved understanding about the timing and expense of
rehabilitation, repair, and/or replacement needs.

Prolonging asset life.

Meeting level of service expectations.
Addressing regulatory requirements.
Improving responses to emergencies.

Providing methodologies for determining replacement of existing equipment prior
to failure.

Providing Town staff with the necessary tools by acquiring equipment for recording
and transfer to new or existing software systems.

Outlining predetermined schedules for equipment replacement prior to failure.

Identifying annual budget line item costs and the effects on existing rate charge
systems for implementation of Asset Management Plans.

The general process of asset management for wastewater systems is shown in Figure 1-
2 and involves defining the following items:

1.

Current State of Assets: Inventory the available assets throughout the
wastewater system. The inventory list consists of asset location, condition,
maintenance history, service life, and value, if possible.

Level of Service: Determine a system operation that is sustainable by considering
water quality, water quantity, system reliability, regulatory requirements, and
environmental standards.

Critical Assets: Assign criticality scores to the assets required for continued
sustainable system operation. An asset’s risk of failing due to their condition,
consequences in the event of failure, and cost of repair or replacement in the event
of failure may dictate the criticality score.

Minimum Life Cycle Cost: Analyze existing operation and maintenance (O&M)
procedures and activities to determine how they may be optimized based on cost,
criticality, and level of service.

Long-Term Funding Plan: Establish the financial capital necessary to maintain a
desired level of service by proactively evaluating rate structure and available
funding opportunities.

Town of Erving Wastewater Asset Management Plan 1-7



Section 1 Introduction wm

1  Current State

of Assets
L e T 2 leve
Funding Plan ‘\ o /’ of Service

Management

4 Mindmum Life
WM ' Asscty ]
FIGURE 1-2

The Flve Core Questions for Implementing Asset Management?

Often, communities conduct operation and maintenance (O&M) activities on a reactive
basis, with resources allocated to emergency response and rehabilitation or replacement
of failed assets. This Is classifled as a Run-to-Failure Management Model, as shown in
Figure 1-3.

Run-to-Failure

-
--.-“
-
-~
-~
-
Gy
~

\_
1------i
&

'I

|

FIGURE 1-3
Run to Failure Model®

2 U.S EPA, “Asset Management: A Best Practices Guide,” April 2008
34 USEPA, “Fact Sheet: Asset Management for Sewer Collection Systems,” April 2002.

Town of Erving Wastewater Asset Management Plan 1-8




Section 1 Introduction Tighe&Bond

Under the Run-to-Failure Management Model, assets that have not yet failed, are aging,
defects are worsening, and future problems are developing. Ultimately, this can lead to
higher costs for maintenance and replacement or repair. Alternatively, utilizing an asset
management approach, as shown in Figure 1-4, allows aging infrastructure to be
maintained and replaced prior to failure. This prevents adverse consequences of failure
and distributes costs over the service life of the asset.

Asset Management
. Model
Components are regularly Excellont
maintained ovar long planning il ""b,.
cycles, and finally replaced when = ' -Q,. =
deterioration outweighs the banefit of H ' “egree
further maintenance. Costs are wed- ¥ . “ ~
distributed over the #e of the asset. ¥ .,
h i
oo Conaton u
- Aot Docay Rate =
mmmew) OSM Cost -
) Rohab/Replacement Coal Fading 20-Vear Plarning Oycks
FIGURE 1-4

Asset Management Model*

Town of Erving Wastewater Asset Management Plan 1-9



Section 1 Introduction 'I'Ighe&Bond

1.4.1 Considerations for Erving

The Town has managed its system by relying on the technology and tools described in the
prior section. The Town's staff have a thorough understanding of the current system
conditions to plan for capital improvement projects on assets they deem a high priority.
However, the priority rating may often be influenced by reactive measures towards
immediate and noticeable issues for much of the vertical infrastructure. This may result
in a more reactive as opposed to proactive approach to identifying and rectifying issues
within Erving’s wastewater systems.

Town personnel are seeking a more proactive and data-driven decision-making process
for their wastewater utilities. The current funding prioritization process for maintenance
and capital projects does not consider “criticality” of
system components. The relationship between the
probability and consequence of failure determines the
criticality of an asset, as demonstrated in Figure 1-5.

An asset in new condition inherently has a low moderate risk high risk
probability of failure and with a low consequence of ‘

failure is considered a low risk asset. Conversely, an f

asset that is in poor or failing condition and has a high £

consequence of failure is considered a critical asset %

with a high risk. Similarly, an asset with a high &

consequence of failure, even if it is not likely to fail g low ik SN ritk
should be monitored closely and proactively replaced 5

or rehabilitated. 4

1 ¥ A Conseguences of failure ———————>
This Asset Management Plan incorporates risk-based

decision making into the existing management style, FIGURE 1-5
allowing the Erving Wastewater Department to Criticality - the Relationship between

continue delivering high quality service with  propapility and Consequence of Failure
consideration to user rates.

1.5 Asset Management Plan Overview

This Asset Management Plan (AMP) will facilitate a proactive approach for Erving to better
manage their system. This AMP report includes the following:

° Vertical Asset Inventory for Wastewater Treatment Facilities
o Vertical Asset Inventory for Wastewater Pumping Stations

° Horizontal Asset Inventory for Sewer Collection System

) Asset Evaluation Summary and Table

o Recommendations and Cost Summary

o Potential Cost Impacts to Implement Asset Management Plan
° Appendices

Town of Erving Wastewater Asset Management Plan 1-10



Section 2 Vertical Asset Inventory Tighe&Bond

Section 2
Vertical Asset Inventory

2.1 Introduction

Vertical assets in Erving consist of equipment in the three POTWs, five sewer pumping
stations, and four individual service pump stations. Inventories of the infrastructure at
these facilities were developed based on facility data provided by Erving, field conditions
assessments conducted by Tighe & Bond, and institutional knowledge.

The vertical infrastructure evaluation resulted in a Vertical Asset Inventory of Facilities
(Appendix A & B) that provides a criticality analysis as discussed in Section 4. The
inventory includes the asset category, type, installation year, replacement cost, and
overall risk of each asset. Replacement costs were developed using manufacturer quotes,
R.S. Means Construction Cost data, Tighe & Bond knhowledge, and pricing from similar
construction projects. Opinions of Probable Cost (OPCs) were developed for the POTWs
and pump stations based on recommendations within the inventory.

2.2 POTW #1

Wastewater flows from Ervingside and the Village of Millers Falls in the Town of Montague
are conveyed to Erving’s POTW #1 on Public Works Boulevard, where the wastewater is
treated and subsequently discharged to the Millers River. This treatment facility serves
approximately 1,500 people. POTW #1 was originally constructed in 1973 and significantly
upgraded in 2009,

POTW #1 was designed to treat a combination of residential, commercial, and industrial
wastewater. The existing POTW #1 design flows and loads are summarized in Table 2-1.
POTW #1 has a National Pollution Discharge Elimination System (NPDES) permit (NPDES
Permit No. MA0101516) which allows for the discharge of an annual average flow of 1.02
MGD to the Millers River.

The POTW is designed to provide primary and secondary treatment with conventional
activated sludge to remove biochemical oxygen demand (BOD) and total suspended solids
(TSS). Chemical addition is used for pH and alkalinity control, phosphorus removal, and
sludge thickening. Disinfection of the treated effluent is provided prior to final discharge
to the Millers River.

Town of Erving Wastewater Asset Management Plan 2-1



Section 2 Vertical Asset Inventory Tlghe&Bond

TABLE 2-1
POTW #1 Design Flows and Loads?
Parameter Average Annual Maximum Day
Flow 1.02 MGD 2.54 MGD
Five-day Biological Oxygen Demand (BODs) 254 |bs/day 500 Ibs/day
Total Suspended Solids (TSS) 197 Ibs/day 458 |bs/day
Total Kjeldahl Nitrogen (TKN) 55 Ibs/day 108 Ibs/day
Total Phosphorus (TP) 9.6 Ibs/day 18.9 Ibs/day

Ipata taken from Section 1.6.1, Operation and Maintenance Manual, August 2010.

2.2.1 Liquid Treatment Process Overview
The following is an overview of the liquid treatment processes at POTW #1 :

Influent: Raw wastewater leaves the collection system and enters the plant at the
influent channel from three (3) pipes (6” sanitary, 8” siphon, 10” siphon). These three
flows along with a 4” line from the POTW’s sewage ejector, empty from the influent
channel into a junction box at the head of the former grit chamber. Flow is routed from
the junction box to the plant Headworks Building. Although it comprises a much
smaller waste stream, septage discharged to POTW #1 at the Septage Acceptance
Plant also enters the Headworks Building.

Preliminary Treatment: The raw wastewater undergoes preliminary treatment by
passing through a rotary drum bar screen, where larger solids are removed,
compacted and discharged. An inclined bar rack channel, parallel to the screen
equipment, is available if screen bypass is necessary. Solids must be manually
removed from the inclined bar rack and disposed separately. Septage passes through
a fine screen within the Septage Acceptance plant.

Following influent screening, the raw wastewater and septage influent are combined
and pass through a vortex grit removal system. Grit and organic material is pumped
to a grit classifier, then conveyed via a screw conveyor to a container. The liquid
overflow enters the influent channel and is processed through the vortex grit collector
again.

Primary Treatment (Currently off-line): After passing through the grit removal
system, the wastewater enters the primary clarifiers where it undergoes primary
treatment. Specifically, the primary clarifiers are responsible for removing settleable
solids and BOD material. Settled primary solids (i.e., primary sludge) are removed on
an intermittent basis from the clarifiers and pumped to the sludge splitter box. The
floating material, or scum, is skimmed off the top of the clarifiers and piped via gravity
flow to a scum tank where it undergoes further processing.

Due to changes in the wastewater influent around the year 2000, the primary
treatment system was no longer needed to adequately treat the wastewater and was
subsequently taken offline. Preliminary effluent currently bypasses the primary
treatment system and flows directly to secondary treatment.

Secondary Treatment: Flow then enters the aeration tanks, where it mixes with
return activated sludge (RAS) to begin the secondary treatment process. The RAS
contains microorganisms that consume most of the organic material in the secondary
treatment process.

Town of Erving Wastewater Asset Management Plan 2-2



Section 2 Vertical Asset Inventory Tlgl he&Bond

Effluent from the aeration tanks is channeled to a flow distribution structure where it
is directed to one of two secondary clarifiers (two conventional peripheral feed circular
sedimentation tanks with central V-notch weir effluent overflow control). Poly-
Aluminum Chloride (PACL), a solids settling aid, is added to the mixed liquor prior to
entering the secondary clarifiers.

The secondary clarifiers are solid liquid separation units, which provide a quiescent
settling condition very similar to the primary clarifiers to remove the mixed liquor
suspended solids (MLSS).

The settled MLSS (i.e., activated sludge) is settled, compacted and collected in the
clarifiers, and all sludge is returned via pumping to the Sludge Splitter Box. A portion
of collected sludge is conveyed to the gravity sludge thickener as waste activated
sludge (WAS). From the thickener the WAS pump(s) transfer the solids to the belt
filter press (currently off-line) or to sludge disposal. The remaining portion of collected
sludge is conveyed as RAS to the aeration system as active microorganisms are
transferred, by gravity, to the channel prior to the aeration tanks.

Floating solids from the secondary clarifiers are skimmed and piped to the scum
holding well in much the same manner as the primary scum removal system.

Disinfection: The secondary effluent enters the plant effluent channel and may flow
to either the UV disinfection or bypass channels. The UV channel is located on the
north side of the effluent channel and the bypass is located on the south. Sluice gates
are provided so operators may determine through which channel the secondary
effluent will flow. The disinfection system is designed to reduce the pathogens in the
effluent prior to final discharge to the Millers River.

Flow Metering and Discharge: Treated wastewater leaves the UV disinfection or
bypass channels and discharges to a common effluent well to the west of the channels,
from where effluent samples are taken. An effluent composite sampler is installed in
the UV Disinfection Control/Blower Room to take treated wastewater samples which
are used in the laboratory to conduct specific tests and provide the operations staff
with the effluent characteristics. Discharge to the river is made from an 18-inch
diameter outfall pipe to a submerged concrete discharge cradle in the Millers River.

2.2.2 Solids Handling Overview
The following is an overview of the solids handling processes at POTW #1:

Gravity Thickening: The primary sludge and wasted activated sludge (WAS) from
the biological process is gravity fed, from the sludge splitter box, to a gravity sludge
thickener for thickening, storage and subsequent disposal.

Solids Dewatering (Currently off-line): The thickened sludge can be pumped from
the gravity thickeners to the belt filter press (BFP) unit for final dewatering. Thickened
sludge can also bypass the belt filter press and be sent to disposal.

Scum: Scum collected from the primary clarifiers, secondary clarifiers, and UV
disinfection contact tanks flow by gravity to the scum tank.

Town of Erving Wastewater Asset Management Plan 2-3



Section 2 Vertical Asset Inventory Tighe&Bond

e Grit: Grit is washed and classified prior to discharge into a roll-off container for
disposal.

2.2.3 Unit Process Descriptions
Details on the major POTW unit processes and operations at POTW #1 are as follows:

2.2.3.1 Septage Receiving

Septage is discharged from septage trucks into a package septage acceptance plant
located in the Headworks Building. The Septage Acceptance Plant consists of a fine screen
that removes solids larger than 0.25 inches in size. This portion of the septage plant is
exactly like the rotary drum bar screen in the influent channel, although a smaller unit.
Screenings removed through this process are washed and then compacted to
approximately 45% dry solids and discharged into a roli-off container for disposal off-site.
The screened flow is then directed to a septage receiving tank from which it can be slowly
introduced to the influent flow of the wastewater treatment facility. Septage is pumped
to the influent channel downstream from the influent screens. The Septage Acceptance
Plant equipment is designed to handle a maximum flow rate of 2,060 GPM.

2.2.3.2 Influent Screening

Raw wastewater leaves the collection system and enters the plant at the influent channel
from three (3) pipes (6” sanitary, 8” siphon, 10” siphon). These three flows along with a
4” line from the POTW'’s sewage ejector, empty from the influent channel into a junction
box at the head of the former grit chamber. Flow is routed from the junction box to the
plant Headworks Building, which was installed during the 2009 upgrades.

The influent flow entering the headworks may be split to flow to either the influent fine
screen equipment or to the stationary, incline bar rack. The influent fine screening
equipment has a peak capacity of 1.02 MGD. Slide gates immediately upstream from each
channel are individually opened or closed to send flow to the chosen channel. The normal
path is to the rotary drum bar screen where larger solids are removed, compacted and
discharged. An inclined bar rack channel, parallel to the screen equipment, is available
if screen bypass is necessary.

Flow will pass through the rotary drum bar screen to remove solids larger than 0.25 inches
in size. Screenings removed through this process are washed and then compacted to
approximately 45% dry solids and discharged into a roll-off container for off-site disposal.

2.2.3.3 Grit Removal

Grit is removed by a mechanically induced vortex that directs grit to a grit chamber. Grit
is then pumped by a recessed impeller pump to a classifier, where it is washed and
dewatered, removing organic material, then conveyed by a screw conveyor to a container.
The liquid overflow enters the influent channel and is processed through the vortex grit
collector again. The grit removal system is located in the Headworks Building and was
installed as part of the 2009 upgrades.

2.2.3.4 Influent Monitoring

Flow exiting the Headworks Building is measured using a Parshall flume and ultrasonic
liquid level sensor. The ultrasonic transducer is located above the flume, at the target
location, and measures the liquid level. The ultrasonic transducer microprocessor
translates the liquid level information to a flow rate based on the type and dimensions of

Town of Erving Wastewater Asset Management Plan 2-4



Section 2 Vertical Asset Inventory Tighe&Bond

the primary device (3-inch Parshall flume). The flume consists of two separate units, one
“nested” inside the other. The larger flume is a 6-inch throat Parshall flume. Inserted
into this is a 3-inch Parshall flume. Influent wastewater samples are collected utilizing a
composite sampler. The influent monitoring system is located in the Headworks Building
and was installed as part of the 2009 upgrades.

2.2.3.5 Primary Clarifiers (Currently not used)

Two (2) 50-feet long by 14-feet wide primary settling tanks with an 8-feet side water
depth and bottom scrapers and scum collection (chain & flight system) are installed to
receive raw wastewater after flow monitoring. As wastewater enters the clarifier(s) the
velocity is sufficiently reduced to allow for the separation of solids by gravity. Materials
with a density greater than water will settle and compact in the bottom of the tank(s).
The solids which drop to the bottom of the tank are very slowly scraped by the collection
flights to the head end of the clarifiers and into the sump pit. This material is by definition,
“primary sludge”. Materials with densities less than water will float and be collected and
removed by the scum collection. The lighter than water materials removed are called
“primary scum” and are deposited into a primary scum well then are transferred by gravity
to the scum tank. Three positive displacement diaphragm pumps transfer the primary
sludge to the sludge splitter box.

2.2.3.6 Aeration Tanks

The aeration system consists of two tanks. The dimension of each tank is 38 feet by 38
feet with a side water depth of 16 feet. Aeration is provided to each tank using air,
provided by three rotary lobe blowers and introduced through 200 fine bubble diffusers in
each tank. A mixer is also located in each of the tanks to allow for complete mixing of the
tank contents, even with the aeration diffusers off. This will allow the facility to be operated
under the extended aeration mode or cyclic aeration.

2.2.3.7 Secondary Clarifiers

Two (2) 35 feet diameter, secondary settling tanks having 10 feet side water depth, two
bottom scrapers, and scum collection are installed to treat the liquid which overflows the
aeration tank weir via a common concrete open channel. The channel has two outlets
which include two (2) 12-inch pipes, each leading to one of the secondary clarifiers.
Aluminum slide gates are located at the entrance of each pipe and in the common channel
between the pipes. These are used for flow control. The secondary clarifiers are solid-
liquid separators, which provide a quiescent settling condition very similar to the primary
tanks. The difference involves the nature of the solids that are being removed.

The mixed liquor is composed of biological floc which is quite light and billowy as compared
to the relatively heavy large particle solids that are being removed in the primary clarifiers.
Also, floc is subject to changing settling characteristics based on many process control
parameters.

The effluent from the secondary clarifiers is the final product of the plant regarding
suspended solids and BODs, therefore, treatment plant efficiency is very much dependent
upon proper operation of these units.

The secondary clarifiers are designed as conventional peripheral feed circular
sedimentation tanks with central V-notch weir effluent overflow control. A central driving
mechanism supports and rotates two rake arms for activated sludge collection.

Town of Erving Wastewater Asset Management Plan 2-5



Section 2 Vertical Asset Inventory Tighe&Bond

2.2.3.8 UV Disinfection System

Disinfection of the treated wastewater effluent at POTW #1 is by ultraviolet light.
Ultraviolet radiation has a sterilizing effect on microorganisms. Ultraviolet radiation can
be produced by mercury vapor lamps and has been used in disinfection where the bacteria
can be readily exposed to the radiation action. Ultraviolet light in wavelengths between
200 nanometers and 280 nanometers, provide the maximum absorption of DNA germicidal
action. The lamps provided in the UV system have the majority of their output in this
region, specifically at 254 nanometers. Within seconds of exposure, UV triggers a
photochemical reaction in the microorganisms DNA, preventing them from multiplying.
The effectiveness of UV disinfection depends on the applied exposed time and the UV
intensity the microorganism has sustained. Good quality effluent and clean UV bulbs are
critical to the successful disinfection by ultraviolet radiation.

2.2.3.9 Effluent Monitoring

Treated wastewater leaves the UV disinfection or bypass channels and discharges to a
common effluent well to the west of the channels, from where effluent samples are taken.
An effluent composite sampler is installed in the UV Disinfection Control/Blower Room to
take treated wastewater samples which are used in the laboratory to conduct specific tests
and provide the operations staff with the effluent characteristics. These characteristics are
used as entries into the Federal and State monthly reports

2.2.3.10 Sludge Thickening

The wasted activated sludge (WAS) from the biological process is gravity fed, from the
sludge splitter box, to a gravity sludge thickener for thickening, storage and subsequent
disposal. Located in the sludge building, the 30-foot diameter, 8-foot side water depth
gravity sludge thickener is a solids-liquid separation type unit. The unit receives either
primary sludge at about 1% solids, secondary sludge at about 0.5% or blended primary
and secondary sludge at about 0.5 - 1% solids and removes a large portion of the water.
The supernatant can either flow by gravity to the primary clarifiers or is pumped back to
the channel which feeds the aeration tanks. The gravity sludge thickener thickens the WAS
solids to approximately 3% solids reducing the amount of sludge that needs to be stored
and transported. The thickened sludge then can be stored within this unit or pumped for
further processing.

2.2.3.11 Sludge Dewatering (Currently not used)

POTW #1 has installed a belt filter press for the mechanical removal of free and bound
water found in thickened sludge. Belt filter press dewatering requires a preconditioning
process such as chemical addition (polymer) to reduce the effect of charge on the sludge
particles and to improve coagulation of the particles. The conditioning step will reduce the
surface area, thus improving drainage and reducing surface moisture. In general cationic
polymers have the most application to wastewater sludge dewatering.

The belt filter press installed is a Komline-Sanderson belt filter press with a flat gravity
deck, a converging wedge zone, and a tower section where the sludge between the belts
is subjected to higher pressure and shear. The press also has a separate conditioning tank
at the inlet to the gravity deck to assist in flocculating the chemical conditioned sludge.
Currently, the belt filter press is offline.

Town of Erving Wastewater Asset Management Plan 2-6



Section 2 Vertical Asset Inventory Tigﬁe&Bond

2.2.3.12 Plant Water System

The fresh water source at the facility is the Town well. A plant water well exists on-site,
but is not used. The Town’s well supply consists of an 8” diameter deep well with a
submersible well pump and four hydropneumatic tanks. The submersible pump is rated
for 45 GPM at 175 feet of total dynamic head. When the plant flow requirements exceed
the combined pump capacity and the pressurized storage, then the water difference is
made up by the Town supply.

2.2.3.13 Odor Control

The odor control system provides odor control for the sludge holding tank and the
Headworks Building. The system includes a fan and an 8-foot diameter by 8-foot high
carbon adsorption vessel located to the north of the Headworks Building. The odor control
system was installed as part of the 2009 upgrades,

2.2.3.14 Stand-by Power System

Erving’s POTW #1 electrical power is backed up by a stand-by generator, located in the
boiler room of the Main Building. The emergency generator is powered by a diesel engine,
integral to the electric generator. An above ground dual-wall fuel oil storage tank is located
just to the south of the Main Building.

2.2.3.15 SCADA

Erving installed a SCADA system at POTW#1 in 2009. The SCADA system is provided to
monitor equipment status, provide automatic control of equipment, alarm critical events,
and record and trend process data. Currently, the remote pump stations, disinfection
status, and alarms are tied into the SCADA system. Communication to the remote pump
stations is through a telephone modem. Generally, the SCADA system is utilized for
monitoring of the system with automated controls.

2.3 POTW #2

The wastewater flows from the Erving Paper Mill (ERESCO) and Erving Center are
conveyed to POTW #2, where the wastewater is treated and subsequently discharged to
the Millers River. Located on Wastewater Road in Erving Center, this treatment facility
serves approximately 200 homes and has an average daily design flow of 1.9 MGD, 90%
of which is derived from the ERESCO. POTW #2 was originally placed in service in 1977.
While the facility is publicly owned, it is operated by ERESCO.

POTW #2 was designed to treat a combination of residential, commercial, and industrial
wastewater. The existing POTW #2 design flows and loads are summarized in Table 2-2.
POTW #2 has a National Pollution Discharge Elimination System (NPDES) permit (NPDES
Permit No. MA0101052) which allows for the discharge of monthly average flow of 2.70
MGD to the Millers River.

POTW #2 is designed to provide primary and secondary treatment with conventional
activated sludge to remove biochemical oxygen demand (BOD) and total suspended solids
(TSS). Disinfection of the treated effluent is provided prior to final discharge to the Millers
River.

Town of Erving Wastewater Asset Management Plan 2-7



Section 2 Vertical Asset Inventory Tighe&Bond

TABLE 2-2

POTW #2 Design Flows and Loads!
Parameter Average Monthly Maximum Day
Flow 2.70 MGD -
5-day Biological Oxygen Demand (BODs)? 1,700 Ibs/day 3,400 Ibs/day
Total Suspended Solids (TSS)? 2,350 Ibs/day 4,700 Ibs/day
Fecal Coliform 200 cfu/100 ml 400 cfu/100 ml
E. Coli 126 cfu/100 ml 409 cfu/100 ml
Total Phosphorus (TP) 0.65 mg/I -

1pata taken from NPDES Permit 0101052 for POTW #1.
2yalue represents the November 1 - March 31 limit, which Is larger than the April 1 - October 31 limit.

2.3.1 Liquid Treatment Process Overview
The following is an overview of the liquid treatment processes at POTW #2:

L]

Entrance Structure: Raw wastewater leaves the collection system and enters the
plant at the influent channel from two pipes, including a 14-inch force main with flows
from the Erving Paper Mill and a 6-inch force main with combined flows from the Route
2 Pump Station and Arch Street Pump Station. These two flows empty into the
Entrance Structure, a concrete open channel located adjacent to the primary clarifiers,
where the raw wastewater undergoes preliminary treatment through a channel grinder

pump.

Primary Treatment: After passing through the Entrance Structure, wastewater
enters Distribution Chamber #1, where it is directed to one of the two primary clarifiers
for primary treatment. Specifically, the primary clarifiers are responsible for removing
settleable solids and BOD material. Settled primary solids (i.e., primary sludge) are
removed on an intermittent basis from the clarifiers and pumped to the belt filter press
in the Operations Building for dewatering. The floating material, or scum, is skimmed
off the top of the clarifiers and piped via gravity flow to the primary scum pit in the
Primary Pump House where it undergoes further processing. The primary effluent is
conveyed back to Distribution Chamber #1.

Secondary Treatment: Primary effluent is conveyed from Distribution Chamber #1
to the Diversion Chamber, then enters the mechanically aerated lagoon and mixes
with return activated sludge (RAS) to begin the secondary treatment process. The RAS
contains microorganisms that consume most of the organic material in the secondary
treatment process.

Lagoon effluent flows back to the Diversion Chamber, where it is directed to one of
two secondary clarifiers through Distribution Box #2. The secondary clarifiers were
originally installed as separate secondary and tertiary clarifiers with a sequential flow
pattern, but currently perform secondary clarification in parallel. The secondary
clarifiers are solid liquid separation units, which provide a quiescent settling condition
very similar to the primary clarifiers to remove the mixed liquor suspended solids
(MLSS). Polymer is added to the MLSS upon entering the secondary clarifiers.

The settled MLSS (i.e., activated sludge) is settled, compacted and collected in the
clarifiers, and all sludge is returned via pumping to the pump pit in the Operations
Building. A portion of collected sludge is conveyed to the belt filter press as waste

Town of Erving Wastewater Asset Management Plan 2-8



Section 2 Vertical Asset Inventory Tighe&Bond

activated sludge (WAS) or to sludge disposal. The remaining portion of collected sludge
is conveyed as RAS to the aeration system as active microorganisms are transferred,
by gravity, to the channel prior to the aeration tanks,

Floating solids from the secondary clarifiers are skimmed and piped to the secondary
scum pit in much the same manner as the primary scum removal system.

o Disinfection: The secondary effluent returns to Distribution Box #2 and is directed to
the Chlorine Contact Chamber for disinfection. Sluice gates are provided so operators
may determine through which channel the secondary effluent will flow. The disinfection
system is designed to reduce the pathogens in the effluent prior to final discharge to
the Millers River.

* Flow Monitoring and Discharge: Treated wastewater is sampled from the Chlorine
Contact Chamber with an effluent composite sampler. Discharge to the river is made
through an 18-inch diameter pipe to a drop structure, and then through a 24-inch
diameter pipe to a submerged concrete discharge structure in the Millers River.

2.3.2 Solids Handling Overview
The following is an overview of the solids handling processes:

» Solids Dewatering: The primary sludge and wasted activated sludge (WAS) from
the biological process is pumped to the belt filter press (BFP) unit for dewatering.

e Scum: Scum collected from the primary clarifiers and secondary clarifiers into scum
pits.

2.3.3 Unit Process Descriptions
Details on the major POTW unit processes and operations at POTW #2 are as follows:

2.3.3.1 Septage Receiving

Septage and commercial wastes are discharged from septage trucks into the Sludge
Holding Tank, then is pumped to the Entrance Structure downstream from the influent
screens. According to the 2012 POTW #2 evaluation report, septage and commercial
waste inflows were 0.031 MGD and 0.022 MGD, respectively.

2.3.3.2 Influent Screening

Raw wastewater leaves the collection system and enters the plant at the influent channel
from two pipes, including a 14-inch force main with flows from the Erving Paper Mill and
a 6-inch force main with combined flows from the Route 2 Pump Station and Arch Street
Pump Station. These two flows empty into the Entrance Structure, a concrete open
channel located adjacent to the primary clarifiers, where the raw wastewater undergoes
preliminary treatment.

The influent flow entering the headworks may be split to flow to either the influent screen
equipment or to the stationary, incline bar rack. Slide gates immediately upstream from
each channel are individually opened or closed to send flow to the chosen channel. The
normal path is to the rotary drum bar screen where larger solids are removed, compacted
and discharged. An inclined bar rack channel, parallel to the screen equipment, is available
if screen bypass is necessary.

Town of Erving Wastewater Asset Management Plan 2-9



Section 2 Vertical Asset Inventory the&aond

2.3.3.3 Influent Monitoring

Flow through the Entrance Structure is measured using a Parshall flume and ultrasonic
liquid level sensor. The ultrasonic transducer is located above the flume, at the target
location, and measures the liquid level. The ultrasonic transducer microprocessor
translates the liquid level information to a flow rate based on the type and dimensions of
the primary device (12-inch Parshall flume). Influent wastewater samples are collected
utilizing a pneumatic sampler.

2.3.3.4 Primary Clarifiers

Two (2) 55-foot diameter primary settling tanks with a 15-foot side water depth, bottom
scrapers, and scum collection are installed to receive raw wastewater after flow
monitoring. As wastewater enters the clarifier(s) the velocity is sufficiently reduced to
allow for the separation of solids by gravity. Materials with a density greater than water
will settle and compact in the bottom of the tank(s). The solids which drop to the bottom
of the tank are very slowly scraped by the collection flights to the head end of the clarifiers
and into the sump pit. This material is by definition, “primary sludge”. Materials with